001 — ASSEMBLING THE COIL SUPPORT

Take the bag labelled with a 1 out of the box, you should have these parts:

{ 3
& « & «®
' .~ = e #
r"' f ';"—
\.__,' .T/') "‘_ 4 ‘; -
R

Starting from the left of the threaded rod, put the parts together in this order:

e 1x M6 locking nut

* 1 x M6 small washer
e The mounting bracket oriented as in the picture below
* 1 x M6 small washer
e 2xM6nut

* 1 x M6 small washer
e 1x M6 large washer
* 1 x M6 small washer
e 2xM6nut

e 2xM6nut

* 1x M6 small washer
e 1x M6 large washer
* 1 x M6 small washer
* 1x M6 locking nut



Leave some extra thread on the left (around 10 mm or 0.39"):

inch/mm




Then tighten all the nuts, the result should look like this:

Put this part aside, you will need it later in the build.



